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Appendix B. AC Conducted Emission Test Results

_ Temperature : 22~24°C
Test Engineer : [Chase Nathon : =
Relative Humidity : (44~50%
Test Voltage : [120Vac / 60Hz Phase : Line

Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Level (dBuv) Date: 2024-08-27
100
90
80
T0
60 | FCC15C_QP
50 FCC 15C_AVG
6 bt |
1 W‘"
40 12
30
1
20
10
0
0.15 0.5 2 5 10 20 30
Frequency (MHz)
Site : COO1-SZ
Condition: FCC 15C_QP AC LISN 100063_L LINE
Over Limit Read LISN Cable
Freg Level Limit Line Level Factor Loss Remark
MHz dBuVv dB dBuVv dBuVv dB dB
1 0.15 38.36 -17.38 55.74 18.40 5.82 10.l14 Average
2 * 0.15 58.26 -7.48B £5.74 38.30 .82 10.14 gP
3 0.22 26.43 -26.40 52.83 6.30 .78 10.15 Average
4 0.22 46.83 -16.00 £2.83 26.90 5.78 10.15 gP
3 0.24 24.%2 -27.03 51.83 3.01 .76 10.15 Average
] 0.24 44.42 -17.33 €1.95 24.31 5.76¢ 10.15 ¢P
7 0.30 24.61 -25.58 50.19% 4_.70 5.76¢ 10.15 Average
8 0.30 42.11 -18.08 &0.1% 22.20 .76 10.15 @P
9 0.39 23.€8B -24.35 48.03 3.60 5.92 10.l1€ Average
10 0.3% 41.08B -16.5%5 58.03 21.00 5.%2 10.l1le QP
11 0.61 20.&8B -25.32 46.00 0.80 .72 10.l1¢ Average
12 0.1 37.08 -18.%2 5€.00 17.20 .72 10.1le ¢P
Sporton International Inc. (ShenZhen) Page Number : B1 of B2

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG




saranas. FCC RF Test Report Report No. : FR480902B

_ Temperature : 22~24°C
Test Engineer : [Chase Nathon - =
Relative Humidity : [44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
JopLeve! (dBuv) Date: 2024-08-27
90
80
70
60 FCC 15C_QP

FCC 15C_AVG

50
40
30 9
20
10
o
0.15 0.5 1 2 5 10 20 30
Freguency (MHz)
Site : COO1l-SZ
Condition: FCC 15C QP AC LISN 100063 N HEUTRAL
Over Limit Read LISN Cable
Freg Level Limit Line Level Factor Loss Remark
MHz dBuVv dB dBuVv dBuVv dB dB
1 0.1 37.20 -18.45 55.65 17.195 5.87 10.14 Average
2 * 0.1 56.00 -9.€5 £5.63 35.59 .87 10.14 QP
3 0.17 31.32 -23.€2 54.94 11.30 5.88 10.l14 Average
4 0.17 52.32 -12.62 £4.94 32.30 5.88 10.14 QP
] 0.22 26.095 -26.37 52.66 6.20 5.74 10.15 Average
& 0.22 44.39% -18.27 €2.66 24.50 5.74 10.15 @P
7 0.31 23.32 -2¢6.78 50.10 3.40 9.77 10.15 Average
g 0.31 395.32 -20.78 €0.10 19.40 S5.77 10.135 QP
) 0.38 23.4B -24.5%1 48.39 3.60 5.72 10.l1€ Average
10 0.38 3%.18 -15.21 58.3% 19.30 .72 10.1le QP
11 1.43 2€.350 -19.50 4¢.00 6.60 5.70 10.20 Average
12 1.43 35.80 -20.20 56.00 15.50 5.70 10.20 QP
Note:
1. Level(dBuV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBpV)
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Appendix C. Radiated Spurious Emission Test Data

. : Relative Humidity : | 50%
Test Engineer : ZhangXu e 20°C-22°C
Radiated Spurious Emission Test Modes
Mode (BMaSS) Antenna Modulation Channel Frequency g::: RU | Remark
Mode 5 2400-2483.5 0 Bluetooth-LE 00 2402 125kbps - -
Mode 6 2400-2483.5 0 Bluetooth-LE 19 2440 125kbps - -
Mode 7 2400-2483.5 0 Bluetooth-LE 39 2480 125kbps - -
Mode 8 2400-2483.5 0 Bluetooth-LE 01 2404 2Mbps - -
Mode 9 2400-2483.5 0 Bluetooth-LE 38 2478 2Mbps - -
Mode 10 2400-2483.5 0 Bluetooth-LE 38 2478 2M - LF
Mode 15 2400-2483.5 2 Bluetooth-LE 00 2402 125kbps - -
Mode 16 2400-2483.5 2 Bluetooth-LE 19 2440 125kbps - -
Mode 17 2400-2483.5 2 Bluetooth-LE 39 2480 125kbps - -
Mode 18 2400-2483.5 2 Bluetooth-LE 01 2404 2Mbps - -
Mode 19 2400-2483.5 2 Bluetooth-LE 38 2478 2Mbps - -
Mode 20 2400-2483.5 2 Bluetooth-LE 38 2478 2Mbps - LF
2400-2483.5 2 Bluetooth-LE 38 2478 2Mbps - -
Mode 56 -
WPT TX (For Pen Charging)
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Summary of each worse mode

Mode | Modulation | Ch. ('I:vrlquz) (dll_;,i\</ellrn) (dlé'un\]/';m) M(%rg)m Pol. Z?/Zk Result Remark
Bluetooth-LE | 00 @ 2365.55 33.96 54.00 -20.04 H | AVERAGE Pass Band Edge
> Bluetooth-LE | 00 @ 4804.00 46.21 74.00 -27.79 H Peak Pass Harmonic
6 Bluetooth-LE = 19 - - - - - - - Band Edge
6 Bluetooth-LE | 19 = 7320.00 46.68 74.00 -27.32 H Peak Pass Harmonic
Bluetooth-LE | 39  2486.78 33.90 54.00 -20.10 H ' AVERAGE | Pass | Band Edge
! Bluetooth-LE | 39 = 7440.00 45.78 74.00 -28.22 H Peak Pass Harmonic
Bluetooth-LE | 01 @ 2345.60 36.50 54.00 -17.50 V | AVERAGE @ Pass @ Band Edge
8 Bluetooth-LE | 01 @ 4808.00 45.35 74.00 -28.65 H Peak Pass Harmonic
Bluetooth-LE | 38 @ 2483.59 36.81 54.00 -17.19 H | AVERAGE Pass Band Edge
9 Bluetooth-LE | 38 @ 7434.00 46.28 74.00 -27.72 H Peak Pass Harmonic
Bluetooth-LE | 38 30.00 29.64 40.00 -10.64 \Y, Peak Pass LF
10 Bluetooth-LE | 38 - - - - - - - Harmonic
15 Bluetooth-LE | 00 @ 2321.03 34.74 54.00 -19.26 V | AVERAGE @ Pass @ Band Edge
Bluetooth-LE | 00 @ 4804.00 45.09 74.00 -28.91 H Peak Pass Harmonic
16 Bluetooth-LE | 19 - - - - - - - Band Edge
Bluetooth-LE | 19 = 7320.00 46.07 74.00 -27.93 H Peak Pass Harmonic
17 Bluetooth-LE | 39 @ 2484.08 34.40 54.00 -19.60 H | AVERAGE Pass Band Edge
17 Bluetooth-LE | 39 @ 7440.00 46.73 74.00 -27.27 \% Peak Pass Harmonic
18 Bluetooth-LE | 01  2330.48 36.64 54.00 -17.36 V | AVERAGE @ Pass @ Band Edge
Bluetooth-LE | 01  4808.00 44.93 74.00 -29.07 \% Peak Pass Harmonic
19 Bluetooth-LE | 38 | 2487.24 36.74 54.00 -17.26 V | AVERAGE @ Pass @ Band Edge
Bluetooth-LE | 38 @ 7434.00 46.74 74.00 -27.26 \% Peak Pass Harmonic
Bluetooth-LE | 38 30.00 28.09 40.00 -11.91 \Y, Peak Pass LF
20 Bluetooth-LE | 38 - - - - - - - Harmonic
56 Bluetooth-LE | 38 @ 2494.92 35.90 54.00 -18.10 V | AVERAGE @ Pass @ Band Edge
Bluetooth-LE | 38 @ 7434.00 45.69 74.00 -28.31 \% Peak Pass Harmonic
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5
Mode Band Edge
2400-2483.5_Bluetooth-LE _CHO00_2402MHz
ANT 0
Pol. Horizontal Fundamental
. Lo i) Date: 2024-08-48 vl i) Date: 2024-08-18
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Peak WIS . L s 78 O
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Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 13347 4.9 7400 -9.71 4175 30.73 531 3350 200 134 PEAK 1 240000 B9.44 ---mev -omeee B6.89 30.72 5.37 33.54 200 134 PEAK
. Lo i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
i15 i15 !
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Avg
0 ! 0
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Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 236555 33.96 54.00 -20.04 3141 30.73 5.34 33.52 200 134 AVERAGE 1 240,00 B8.15 ----ev -enee- B5.60 30.72 5.37 33.54 200 134 AVERAGE
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Mode Band Edge
2400-2483.5_Bluetooth-LE _CHO00_2402MHz
ANT
Pol. Vertical Fundamental
. Lo i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
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Peak : ’ b Wit b M i el : 4
10 30
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Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
freg level Line (dB) Level Factor Loss Factor Remark freg Level Line (dB) Level Factor Loss Factor Remark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 366,81 4479 74.00 -19.21 4.4 30.73 534 3152 300 212 PEAK 1 2800.00 74,87 ----vv -enee- .3 02 537 354 300 22 PEAK
. Lo i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
i15 i15
1
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AVG 54
525 525
Avg
sl : R e e
115 115
1 . 2150 1. 1. M5 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 26177 33.89 54.00 -20.11 31.34 30.73 5.34 33.52 300 212 AVERAGE 1 802,00 T3.44 --veev oomeee 70.89 30.72 537 3354 300 212 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number : C4 of C33




SPORTON LAB.

FCC RF Test Report

Report No. : FR480902B

Pol. Horizontal Vertical
Lo @) Date: 20240822 . Lo di) Date: 2024-08.22
1225 1225
875 875
PEAK T4 PEAK 74
g g
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Peak i \ ot i Ay s ettt o o i
" e w ey " u iAol bbb i e
Avg 30 30
115 .
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Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndin B BN Bn & B o Wl din B BN Bn & B o
1 480400 46,21 74.00 -27.79 5312 35,73 B.94 5158 - - Peak 1 4804.00 45.37 74.00 -28.63 S2.18 3573 B4 5L - - Peak
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Pol. Horizontal Vertical

Lol Date: 2024.08.22 Lol Date: 2024-08.22

1225 1225

1050 105,

815 LIt

PEAK 74 PEAK 74
100 100
WG 54 WG 54
Peak %5 4 " i " hodpwpbebped 1 ) itk i #
[ T L LN P b W ¥ - LB gl ¥

%50 30
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115 fr.

3000 000, 1 15000, 18000 3000 G000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wodndiin & BN Bh & B @ g
1 4880.00 44.30 74.00 -29.70 5.3 35.91 B.71 5055 .- - Peak 1 4880.00 44.31 74.00 -29.69 51.24 35.91 B.71 555 .- - Peak
1 T30.00 46.68 74.00 -27.3 50.79 36.87 10.18 51.16 --- - Peak 1 7320.00 45.61 74.00 -28.39 49.72 36.87 10.18 51.16 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C6 of C33

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



saranas. FCC RF Test Report

Report No. : FR480902B

Mode Band Edge
2400-2483.5_Bluetooth-LE _CH39_2480MHz
ANT
Pol. Horizontal Fundamental
. Lo i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
1
i15 i15
PEAK_BE 74 PEAK_74
104 14
525 i 525
Peak ¢ ol b Lot " dasppantiinitieared . : ‘“
10 30 -
115 115
240 84, s, 0. 5. 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 9480 4470 74.00 -19.30 42.13 30.70 5.47 33.60 399 360 PEAK 1 80.00 90.79 ----ev -omee- B8.22 30.70 546 3359 399 360 PEAK
. Lo i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
1
i15 i15
104 104
AVG_BE 54 AVG 54
525 525
Avg
50 ! 50 o
115 115
240 84, s, 0. 5. 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 286,78 33.99 54.00 -20.10 31.33 30.70 5.46 33.59 399 360 AVERAGE 1 280.00 B9.53 ----ev -oeoee B6.96 30.70 5.46 33.59 399 360 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C7 of C33

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG




saranas. FCC RF Test Report

Report No. : FR480902B

Mode Band Edge
2400-2483.5_Bluetooth-LE _CH39_2480MHz
ANT
Pol. Vertical Fundamental
. Lo i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
o5 o5 1
PEAK_BE 74 PEAK_74
104 14
525 ] 525
Peak " " I ' MMMMWW"‘WWW“ itk Aeshdarbens
10 30
115 115
240 84, s, 0. 5. 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 M9L72 4498 74.00 -19.00 42.41 30.70 5.47 33.60 300 194 PEAK 1 2480.00 BA.BA ----ev -omoe- B2.27 30.70 546 33.59 300 194 PEAK
. Lo i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
i15 i15 1
104 104
AVG_BE 54 AVG 54
525 525
Avg
50 ! . L
115 115
240 84, s, 0. 5. 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 29140 33.85 54.00 -20.15 31.27 30.70 5.47 33.59 300 194 AVERAGE 1 280.00 B3.54 ----ev -oeeee 80.97 30.70 5.46 33.59 300 194 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C8 of C33

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG




samran s, FCC RF Test Report Report No. : FR480902B

Pol. Horizontal Vertical
. Lo i) Date: 2024.08.22 . LGB Date: 2024-08.22
1225 1225
100 105,
875 875
PEAK 74 PEAK 74
109 100
A6 54 AVG 54
525 1 YR 1 2 i , s
Peak WWM el i e o WWWWWM g 4 !
350 34
Avg
175 .
3000 000, 1 15000, 18000 3000 G000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wodndiin & BN Bh & B @ g
1 4960.00 45.28 74.00 -28.77 52.24 36.10 B.46 5.2 --- - Peak 1 4960.00 44.74 74.00 -29.26 51.70 36.10 B.46 5.2 --- - Peak
1 7440.00 45.78 74.00 -28.2) £9.98 36.82 10.17 5119 --- - Peak 1 7M40.00 45.13 74.00 -28.87 49.33 36.82 10.7 5119 .- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C9 of C33

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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saranas. FCC RF Test Report

Report No. : FR480902B

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG

Mode Band Edge
2400-2483.5_Bluetooth-LE _CHO01_2404MHz
ANT
Pol. Horizontal Fundamental
. Lo i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
1
i15 i15
PEAK_74
104 14
25— 525
Peak —— - o — S U A m———— i
10 30
115 115
1 . 2150 1. 1. M5 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 DBIS.67 45.42 74.00 -18.58 42.87 30.74 5.30 33.49 200 94 PEAK 1 240400 8971 --vmev oomeee B7.16 30.72 537 33.54 200 94 PEAK
. Lo i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
i15 i15 !
104 104
AVG 54
525 525
Avg 1
10 30
115 115
1 . 2150 1. 1. M5 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 236439 36.50 54.00 -17.50 33.95 30.73 5.34 33.52 200 94 AVERAGE 1 240400 8811 ----ev -oeeee B5.56 30.72 5.37 3354 200 94 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C10 of C33




saranas. FCC RF Test Report

Report No. : FR480902B

8
Mode Band Edge
2400-2483.5_Bluetooth-LE _CHO01_2404MHz
ANT 0
Pol. Vertical Fundamental
. Lo i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
i15 i15 1
PEAK_74
104 14
525 i 525
Peak “ - . . e i b
10 30
115 115
1 . 2150 1. 1. M5 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
freg level Line (dB) Level Factor Loss Factor Remark freg Level Line (dB) Level Factor Loss Factor Remark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 13351 44.94 74.00 -19.06 42.39 30.73 5.32 3350 200 210 PEAK 1 404,00 8421 --emev oomeee B1.66 30.72 537 33.54 200 210 PEAK
. Lo i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
i15 i15 1
104 104
AVG 54
525 525
Avg 1
115 115
1 . 2150 1. 1. M5 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 2345.60 36.50 54.00 -17.50 33.96 30.73 5.32 3351 200 210 AVERAGE 1 2404.00 B2.80 -----v -=--m- 80.25 30.72 5.37 3354 200 210 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C11 of C33

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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samran s, FCC RF Test Report Report No. : FR480902B

Pol. Horizontal Vertical
Lo @) Date: 20240822 . Lo di) Date: 2024-08.22
1225 1225
875 875
PEAK T4 PEAK 74
g g
Peak s AVG 54 AVG_54
eal i -~ i et sttt N N o
Ly b A i bbb W WWWJ TR L TR ki
Avg 30 30
115 .
3000 000, 9000, 12000. 15000, 18000 3000 G000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndin B BN Bn & B o Wl din B BN Bn & B o
1 480800 45.35 74.00 -28.65 52.27 35.74 B.92 SLSB  --- - Peak 1 480800 44.23 74.00 -29.77 SL.15 35.74 B.92 G5B --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C12 of C33

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



saranas. FCC RF Test Report

Report No. : FR480902B

Mode Band Edge
2400-2483.5_Bluetooth-LE _CH38_2478MHz
ANT
Pol. Horizontal Fundamental
. Ll i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
1
i15 i15
PEAK_BE 74 PEAK_74
104 14
525 i 525
Peak ! - # A it MNMMW’VWWWMWW Y S TR Y il A
10 30
115 115
247 Us4 pLE] 0.2 U5 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 Mo443 4473 7400 -19.27 4216 30.70 5.47 3360 171 36 PEAK 1 W80 91,54 ---eev oomeee B8.98 30.70 5.45 3359 171 316 PEAK
. Ll i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
1
i15 i15
104 104
AVG_BE 54 AVG 54
525 525
Avg 1
30 35-0WMWMWWM‘“W“W sl s
115 115
24T Us4 pLE] 0.2 U5 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2483.59 36.81 54.00 -17.19 34.24 30.70 5.46 33.59 171 316 AVERAGE 1 M78.00 90.06 -----v -o-om- B7.50 30.70 5.45 3359 171 316 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C13 of C33

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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saranas. FCC RF Test Report

Report No. : FR480902B
9
Mode Band Edge
2400-2483.5_Bluetooth-LE _CH38_2478MHz
ANT
Pol. Vertical Fundamental
. Ll i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
i15 i15 |
PEAK_BE 74 PEAK_74
104 14
525 i 525
Peak ‘ e bt - bt it
10 30
115 115
247 Us4 pLE] 0.2 U5 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
freg level Line (dB) Level Factor Loss Factor Remark freg Level Line (dB) Level Factor Loss Factor Remark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 9483 44.88 74.00 -19.12 4231 30.70 5.47 33.60 163 282 PEAK 1 W0 77.99 --eev oomeee 7543 070 545 3359 163 282 PEAK
. Ll i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
i15 i15
1
104 104
AVG_BE 54 AVG 54
525 525
Avg 1
30 e e i dis
115 115
24T Us4 pLE] 0.2 U5 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 293.84 36,71 54.00 -17.29 34.14 30.70 5.47 33.60 163 282 AVERAGE 1 W80 76,61 ----nv -onoe- 7405 30.70 545 3359 163 282 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C14 of C33

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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samran s, FCC RF Test Report Report No. : FR480902B

Pol. Horizontal Vertical
. Lo i) Date: 2024.08.26 . LGB Date: 2024-08.25
1225 1225
100 105,
875 875
PEAK 74 PEAK 74
109 100
s A6 54 AVG 54
Peak w’“”’j WA it Tt A g g
350 34
Avg
175 .
3000 7600, 12200, 16800, 21400, 26000 3000 T00. 12200, 16800, 21400, 26000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wodndiin & BN Bh & B @ g
1 4956.00 45.67 74.00 -28.33 52.62 36.09 B.48 5122 --- - Peak 1 4956.00 45.13 74.00 -28.87 52.08 36.09 B.48 512 --- - Peak
1 T434.00 46.28 74.00 -27.70 50.47 36.83 10.17 5119 --- - Peak 1 7434.00 46.27 74.00 -27.73 0.46 36.83 10.17 5119 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C15 of C33

TEL : +86-755-8637-9589
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samran s, FCC RF Test Report Report No. : FR480902B

Pol. Horizontal Vertical
MI‘M (dBuVim) Date: 2024-08-25 MI'M (dBuVim) Date: 2024-08-25
00 00
60. 60.
FOC CLASSB| FCC CLASS 8|
il sl
I S
a1 a1
P iAoy s
304 : 3 1 b\m L et il 002 ) : TS
200 / Mw WW 2001 T ..MM”MW
QP/ U A7 V e v
100) 100
Peak
3 m, 10, 12, 0, 1000 3 . 18, 12, 0, 100
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Remark
Miz dBuV/m dBuV/m  d8 BV dB/m B B m deg Miz dBuv/m dBuV/m  dB dBY dB/m B B
1 30.00 24.35 40.00 -15.65 30.22 25.20 .53 3.60 ---  --- Peak 1 30.00 29.36 40.00 -10.64 35.23 25.20 0.53 31.60 ---  --- Pesk
2 86.26 22.22 40.00 -17.78 38.89 14.20 0.93 3L.80 ---  --- Peak 2 8432 28.47 40.00 -11.53 45.36 14.00 0.91 31.89 ---  --- Pesk
3 209.45 26.79 43.50 -16.71 41.99 14.93 1.47 31.60 ---  --- Peak 3 196.84 20.64 43.50 -22.86 35.93 14.98 1.A2 31.61 ---  --- Peak
4 336.52 26,20 46.00 -19.80 35.63 20.07 1.93 3143 ---  --- Peak 4 296,01 22,47 46.00 -13.53 3311 19.28 1.67 359 --- - Peak
5 450.71 26.34 46.00 -19.66 32.30 13.30 2.22 3148 -  --- Peak 5 465.53 25.42 46.00 -20.58 3.3 B.42 2.4 3147 - --- Peak
6 566.41 27.59 46.00 -18.41 20.83 26.44 2.9 LT  --- - Peak 6 727.43 29.50 46.00 -16.46 30.33 27.60 2.81 3120 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C16 of C33

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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saranas. FCC RF Test Report Report No. : FR480902B
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Mode Band Edge

2400-2483.5_Bluetooth-LE _CHO00_2402MHz

ANT 2
Pol. Horizontal Fundamental
. Lo i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
1
i15 i15
PEAK_74
104 14
525 1 525
Peak ' e . ) " s
10 30
115 115
1 . 2150 1. 1. M5 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 362,68 4471 74.00 -9.29 4216 30.73 534 3.2 W MBPEAK 1 802,00 93.52 --snev oomeee %.97 w72 537 3.4 39 BPEN
. Lo i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
1
i15 i15
104 104
AVG 54
525 525
Avg !
10 30 -
AR R
115 115
1 . 2150 1. 1. M5 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 346,62 3413 54.00 -19.87 31.59 30.73 532 3.1 39 48 AVERAGE 1 402,00 92.26 ----vv -onoe- B9.71 30.72 537 3354 39 48 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C17 of C33

TEL : +86-755-8637-9589
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FCC ID: 2AFZZ1RPADG




saranas. FCC RF Test Report

Report No. : FR480902B

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG

Mode Band Edge
2400-2483.5_Bluetooth-LE _CHO00_2402MHz
ANT
Pol. Vertical Fundamental
. Lo i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
i15 i15 i
PEAK_74
104 14
525 i 525
Peak T ' " B s Ea M
10 30
115 115
1 . 2150 1. 1. M5 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
freg level Line (dB) Level Factor Loss Factor Remark freg Level Line (dB) Level Factor Loss Factor Remark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1866 4471 74.00 -19.29 4.7 0.2 535 3.5 3 197 PEAK 1 402,00 79.94 ---eev oomeee .39 072 537 3.5 M 197 PEAK
. Lo i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
i15 i15
1
104 104
AVG 54
525 525
Avg '
i L
115 115
1 . 2150 1. 1. M5 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 321,63 3474 54.00 -19.26 32.19 30.74 530 33.49 273 197 AVERAGE 1 202,00 78,57 ----ev -enee- 76,02 3072 5.37 3354 273 197 AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C18 of C33




samran s, FCC RF Test Report Report No. : FR480902B

Pol. Horizontal Vertical
Lo @) Date: 20240822 . Lo di) Date: 2024-08.22
1225 1225
875 875
PEAK T4 PEAK 74
g g
Peak s AVG 54 AVG_54
eal 1 A 1 A Ll i s
" bt s et o i
I o AP A ot
Avg 30 30
115 .
3000 000, 9000, 12000. 15000, 18000 3000 G000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndin B BN Bn & B o Wl din B BN Bn & B o
1 4804.00 45.00 74.00 -28.91 52.00 3573 &.94 5L - --- Peak 1 4804.00 44.75 74.00 -29.15 51.66 3573 £.94 5L -~ --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C19 of C33
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samran s, FCC RF Test Report Report No. : FR480902B

Pol. Horizontal Vertical
Lol Date: 2024.08.22 Lol Date: 2024-08.22
1225 1225
1050 105,
815 LIt
PEAK 74 PEAK 74
100 100
WG 54 WG 54
Peak i 1 [ Hou R 1
ea - A it v bt WWWMWLWwWW‘MWWWWM ST
%0 30
Avg
115 fr.
3000 6000, 1 15000. 18000 3000 6000 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wodndiin & BN Bh & B @ g
1 4880.00 44.72 74.00 -29.28 51.65 35.91 B.71 5055 .- - Peak 1 4880.00 44.74 74.00 -29.26 51.67 35.91 B.71 5155 --- - Peak
1 730.00 46.07 74.00 -27.93 50.18 36.87 10.18 51.16 --- - Peak 1 7320.00 44.24 74.00 -29.76 48.35 36.87 10.18 51.16 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C20 of C33

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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Mode Band Edge
2400-2483.5_Bluetooth-LE _CH39_2480MHz
ANT 2
Pol. Horizontal Fundamental
. Lo i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
1
i15 i15
PEAK_BE 74 PEAK_74
104 14
525 1 525
Peak - s N oo SRR 0 s v o
10 30
115 115
240 84, s, 0. 5. 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 M91.92 45.21 74.00 -18.79 42.64 30.70 5.47 33.60 400 53 PEAK 1 280.00 95.54 ---eev oomeee 92.97 W70 5.46 3359 40 53 PEMK
. Lo i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
1
i15 i15
104 104
AVG_BE 54 AVG 54
525 525
Avg !
10 30
[AArrinils
115 115
240 84, s, 0. 5. 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2484.08 34.40 54.00 -19.60 31.83 30.70 5.46 33.59 400 53 AVERAGE 1 280.00 9420 -----v -onoe- 91.63 3070 5.46 33.59 400 53 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C21 of C33
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Report No. : FR480902B

Mode Band Edge
2400-2483.5_Bluetooth-LE _CH39_2480MHz
ANT
Pol. Vertical Fundamental
. Lo i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
1
i15 i15
PEAK_BE 74 PEAK_74
104 14
525 i 525
Peak - : - " e it
%0 B
115 115
240 84, s, 0. 5. 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 M9.12 44.92 74.00 -19.08 42.35 30.70 5.47 33.60 400 0 PEAK 1 M80.00 9133 ---eev oomeee B8.76 30.70 5.46 33.59 400 0 PEAK
. Lo i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
1
i15 i15
104 104
AVG_BE 54 AVG 54
525 525
Avg ’
10 30 ———
115 115
240 84, s, 0. 5. 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2485.88 34.22 54.00 -19.78 31.65 30.70 5.46 33.59 400 0 AVERAGE 1 2480.00 90.02 -----v -=---- B7.45 30.70 5.46 3359 400 O AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C22 of C33

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG
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Pol. Horizontal Vertical
Data: 1 Data: 2
1agLvel(dBuVim) Date: 2024-09-02 4 Level @Buvim) Date: 2024-09-02
1225 1225
105.0 1
875 75|
PEAK T4 PEAK_74
700 7
Peak 625 AVG_54 AVG_54
o . LI i ; and
Hepathr g bt hp-Hirtrit-i - e i — e
Avg 350
175 1.
3000 £000. 9000, 12000. 15000, 18000 3000 6000, 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Over Llimit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna (Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq level Llimit line level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBWV  dB/m 4B 4B o deg MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB o deg
1 1960.80 44.55 -29.45 74.80 51.02 36.64 8.41 51.52 - - Peak 1 4960.00 45.21 -28.79 74.00 51.68 36.64 8.41 51.52 --- --- Peak
2% 7440.00 45.72 -28.28 74.00 49.98 36.76 10.17 5119  ---  --- Peak 1% 740.09 46.73 -27.27 74.00 50.99 36.76 10.17 51.19 - --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C23 of C33
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Mode Band Edge
2400-2483.5_Bluetooth-LE _CHO01_2404MHz
ANT
Pol. Horizontal Fundamental
. Lo i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
1
i15 i15
PEAK_74
104 14
525 i 525
Peak [ N R A e ettt s el o "
10 30
115 115
1 . 2150 1. 1. M5 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2388.86 44.64 74.00 -19.36 42.09 30.12 5.36 3353 47 360 PEAK 1 404,00 B9.61 ----vv -onoe- B7.06 30.72 537 33.54 47 360 PEAK
. Lo i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
i15 i15 !
104 104
AVG 54
525 525
Avg 1
B Rl e i
115 115
1 . 2150 1. 1. M5 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2364.60 36.60 54.00 -17.40 34.05 30.73 5.34 33.52 U7 360 AVERAGE 1 2404.00 BB.28 ----vv -onoe- B5.73 3072 5.37 3354 247 360 AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C24 of C33
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Mode Band Edge
2400-2483.5_Bluetooth-LE _CHO01_2404MHz
ANT
Pol. Vertical Fundamental
. Lo i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
i15 i15 ;
PEAK_74
104 14
525 1 525
Peak . ¢ - M*‘“‘“WWM [T S i ottt b
10 30
115 115
1 . 2150 1. 1. M5 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 138875 45.18 74.00 -18.82 42.63 30.12 5.36 33.53 287 199 PEAK 1 404,00 78,55 ----vv -vneee 76.00 30.72 537 33.54 287 199 PEAK
. Lo i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
i15 i15
1
104 104
AVG 54
525 525
Avg 1
%0 B0l bt hvsomsanse
115 115
1 . 2150 1. 1. M5 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2330.48 36.64 54.00 -17.36 34.10 30.73 531 33.50 287 199 AVERAGE 1 240400 76,99 ---nev -oneee 7444 3072 5.37 3354 287 199 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C25 of C33
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Pol. Horizontal Vertical
Lo @) Date: 2024-08-22 . Lo di) Date: 2024-08-22
1225 1225
815 875
PEAK 74 PEAK T4
100 100
VG 54 G 5
Peak & 1 e gttt o] 1 " ) Ak oyt
P A i Ll W hf I AR b gk L
Avg 30 30
175 fr
3000 6000. 9000 12000. 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndin B BN Bn & B o Wl din B BN Bn & B o
1 4808.00 44.86 74.00 -29.14 SL.78 3574 892 L5 -~ --- Peak 1 4808.00 44.93 74.00 -29.07 5185 3574 B9 5L -~ --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C26 of C33
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19
Mode Band Edge
2400-2483.5_Bluetooth-LE _CH38_2478MHz
ANT 2
Pol. Horizontal Fundamental
. Ll i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
1
i15 i15
PEAK_BE 74 PEAK_74
104 14
525 i 525
Peak I ’ e bttt i
10 30
115 115
24T Us4 pLE] 0.2 U5 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 M%.61 4473 74.00 -19.27 415 30.70 548 3360 131 0 PEAK 1 W0 92,92 ---eev oomeee 9.3 .70 5.45 359 131 B PEM
. Ll i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
1
i15 i15
104 104
AVG_BE 54 AVG 54
525 525
Avg 1
30 35'0MwMMNWN\NV‘nWWW"MW i e
115 115
247 Us4 pLE] 0.2 U5 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2486.82 36.72 54.00 -17.28 34.15 30.70 5.46 33.59 13 0 AVERAGE 1 W80 91.60 ----vv -onoe- B9.04 30.70 5.45 3359 131 O AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C27 of C33
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19
Mode Band Edge
2400-2483.5_Bluetooth-LE _CH38_2478MHz
ANT 2
Pol. Vertical Fundamental
. Ll i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
i1 i15 !
PEAK_BE 74 PEAK_74
104 14
525 ] 525
Peak v -
10 30
115 115
247 Us4 pLE] 0.2 U5 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
freg level Line (dB) Level Factor Loss Factor Remark freg Level Line (dB) Level Factor Loss Factor Remark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 M485.62 4479 74.00 -19.21 4.2 30.70 5.46 3359 143 360 PEAK 1 A78.00 87.50 ----ev -onoe- BA.94 30.70 545 3359 143 360 PEAK
. Ll i) Date: 2024-08-48 vl i) Date: 2024-08-18
1225 1225
1050 1040
s s !
104 104
AVG_BE 54 AVG 54
525 525
Avg 1
10 Bl
115 115
247 Us4 pLE] 0.2 U5 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 287.24 36,74 54.00 -17.26 34.17 30.70 5.46 33.59 143 360 AVERAGE 1 478.00 86.09 ----vv -onoe- B3.53 30.70 5.45 3359 143 360 AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C28 of C33
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Pol. Horizontal Vertical
Lol Dt 2024.08.55 Lol Dt 024.08.5
1225 1225
1050 105,
815 LIt
PEAK 74 PEAK 74
100 100
o WG 54 WG 54
Peak ] WWW ! oA A g P e
%0 30
Avg
115 fr.
3000 7600, 12200, 16800, 21400, 26000 3000 T00. 12200, 16800, 21400, 26000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wodndiin & BN Bh & B @ g
1 4956.00 44.70 74.00 -29.30 51.65 36.09 B.48 512 --- - Peak 1 4956.00 45.94 74.00 -28.06 52.89 36.09 B.48 5122 --- - Peak
1 T434.00 4.9 74.00 -29.00 £9.17 36.83 10.17 5119 .- - Peak 1 7434.00 46.74 74.00 -27.26 50.93 36.83 10.7 5119 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C29 of C33
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Pol. Horizontal Vertical
MLM (dBuVim) Date: 2024-08-25 MI'M (dBuVim) Date: 2024-08-25
00 00
60. 60.
FOC CLASSB| FCC CLASS 8|
il sl
I S
ao—1 a—
§ .
04 ) ; 0 ﬁw AR 002 . 4 e oA
QP/ ) /W Wf“ W MV . ST e
100) 100
Peak
3 m, 1, 12, 0. 00 3 2, 1, 12, 0. 100
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Remark
Miz dBuV/m dBuV/m  d8 BV dB/m B B cem Miz dBuv/m dBuV/m  dB dBY dB/m B B
1 30.00 24.11 20.00 -15.89 29.98 25.20 .53 3.60 ---  --- Peak 1 30.00 28.09 40.00 -11.91 33.96 25.20 .53 31.60 ---  --- Pesk
2 84,32 22.69 40.00 -17.31 39.58 14.00 0.91 3..80 ---  --- Peak 2 8432 28.39 40.00 -11.61 45.28 14.00 0.91 31.80 ---  --- Pesk
3 203.63 24.46 £43.50 -19.04 39.55 15.06 1.45 31.60 ---  --- Peak 3 14349 23.50 43.50 -19.98 36.62 17.48 1.23 3173 ---  --- Peak
4 33167 24.61 46.00 -21.39 34.26 19.88 1.91 3144 ---  --- Peak 4 296,98 22,55 46.00 -13.45 3311 19.36 1.67 3159 - --- Peak
5 453.80 26.14 46.00 -19.86 32.24 B.18 2.1 3149 - --- Peak 5 465.53 25.78 46.00 -20.22 31.59 1B.42 2.4 3147 - --- Peak
6 730.34 30.00 46.00 -16.00 30.69 27.70 2.81 320 ---  --- Peak 6 667.29 27.88 46.00 -18.12 20.99 26.40 2.69 3120 ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C30 of C33
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56
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK_CH38_2478MHz+WPC TX (For Pen Charging)
ANT 2
Pol. Horizontal Fundamental
. Ll i) Date: 2024-09-06 vl i) Date: 2024-09-06
1225 1225
1050 1040
i15 i15 1
PEAK_BE 74 PEAK_74
104 14
525 ] 525
Peak e T by o '
10 35.0M
115 115
24T Us4 pLE] 0.2 U5 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
freg level Line (dB) Level Factor Loss Factor Remark freg Level Line (dB) Level Factor Loss Factor Remark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 M95.34 4436 74.00 -19.64 4179 30.70 5.47 33.60 343 243 PEAK 1 W80 B2.72 ---nev -omeee B0.16 30.70 5.45 3359 343 M3 PEAK
. Ll i) Date: 2024-09-06 vl i) Date: 2024-09-06
1225 1225
1050 1040
i15 i15 1
104 104
AVG_BE 54 AVG 54
525 525
Avg 1
10 e e ot
115 115
247 Us4 pLE] 0.2 U5 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 249%.04 35.82 54.00 -18.18 33.25 30.70 5.47 33.60 343 243 AVERAGE 1 478.00 80.80 -----v -=--m- 1824 30.70 545 3359 343 243 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C31 of C33
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56
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK_CH38_2478MHz+WPC TX (For Pen Charging)
ANT 2
Pol. Vertical Fundamental
. Ll i) Date: 2024-09-06 vl i) Date: 2024-09-06
1225 1225
1050 1040
1
i1 i15
PEAK_BE 74 PEAK_74
104 14
525 i 525
Peak s ——— i et " oo Mg b . v
10 30 -
115 115
24T Us4 pLE] 0.2 U5 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 29624 43.87 74.00 -30.13 41.30 30.70 5.47 33.60 270 107 PEAK 1 A78.00 87,35 ---eev -omeee BL79 30.70 545 3359 270 107 PEAK
. Ll i) Date: 2024-09-06 vl i) Date: 2024-09-06
1225 1225
1050 1040
s s !
104 104
AVG_BE 54 AVG 54
525 525
Avg 1
30 35'0¢MMMWMMAMN’MWWMM
115 115
247 Us4 pLE] 0.2 U5 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 9492 35.90 54.00 -18.10 33.33 30.70 5.47 33.60 270 107 AVERAGE 1 W78.00 86,11 ----ev -oneee B3.55 30.70 5.45 3359 270 107 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG
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Pol. Horizontal Vertical
.. Lol dBi) Date: 2024-09-07 Lol dBim) Date: 20240907
1225 1225
1050 105,
815 LIt
PEAK 74 PEAK 74
100 100
o WG 54 WG 54
k) 30
Avg
115 fr.
3000 7600, 12200, 16800, 21400, 26000 3000 T00. 12200, 16800, 21400, 26000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wodndiin & BN Bh & B @ g
1 4956.00 44.01 74.00 -29.99 64.34 36.09 B.48 64.90 --- - Peak 1 4956.00 43.58 74.00 -30.42 63.91 36.09 B.48 64.90 --- - Peak
1 T434.00 44.05 74.00 -29.95 61.91 36.83 10.17 64.86 --- - Peak 1 7434.00 45.69 74.00 -28.31 63.55 36.83 10.17 64.86 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C33 0of C33
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Appendix D. Duty Cycle Plots

Duty VBW
Antenna Band Cycle(%) T(ms) 1/T(kHz) Setting
0 Bluetooth LE 125kbps 82.18 3.0900 0.324 1kHz
0 Bluetooth LE 2Mbps 30.65 0.1900 5.263 10kHz
2 Bluetooth LE 125kbps 82.18 3.0900 0.324 1kHz
2 Bluetooth LE 2Mbps 30.65 0.1900 5.263 10kHz
<ANTO>
Bluetooth LE 125kbps
Spectrum | [@
Ref Level 22.20 dBm Offset 12.20 dB & RBW 1 MHz
& Att 20 dB & SWT 10 ms & YBW 1 MHz
SGL Count 1/1 TRG:VID
@ 1Pk Clrw
mM1[1] -5.56 dBm|
-10.00 ps
10 dBm T 5P 1[1] 10.90 dB|
O-des TRG -0.60@ dBm i . Ly =
-10 dBm
-20 dBm
-30 dBm:
-40 dBm
50 dBm 'N«Wlh iflh”"""‘liﬂ‘ T
-60 dBm
-70 dBm
CF 2.402 GHz 1001 pts 1.0 ms/
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -10.0 ps -5.56 dBm
D1 M1 1 3.09 ms 10.90 dB
D2 M1 1 3.76 ms 10.68 dB
J{ ] G %
Sporton International Inc. (ShenzZhen) Page Number : D1 of D3
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Bluetooth LE 2Mbps

Spectrum |

(=]

Ref Level 22.12 dBm
j Att 20 d& @
SGL Count 1/1

Offset
SWT
TRG:VID

12,12 dB @ RBW 1 MHz

10ms @ VBW 1 MHz

@ 1Pk Clrw

M1[1]

1350m
wia

D1[1]

5.37 dBm)|
-1.88000 ms|
-0.11 dB
“]1 90.p8 ps

-
TRG -0.2

10| dBm)

20| dBm|

30| dBm|

40| dBm|

e T T T

-60 dBm

=70 dBm

CF 2.404 GHz

1001 pts

1.0 ms/

Marker
Type | Ref | Trc |

X-value

| Y-value

| Function

Function Result |

M1 1
D1 M1 1
D2 M1 1

-1.88

190.0 ps
520.0 ps

ms

5.37 dem
-0.11de
-4.72 db

( It

<ANT2>

Bluetooth LE 125kbps

Spectrum |

(=)

Ref Level 22.30 dBm
& ALt 20de @
SGL Count 1/1

Offset 12.
SWT
TRG:VID

30 dB & RBW 1 MHz
10ms & VYBW 1 MHz

@ 1Pk Clrw

mM1[1]

10 dBm

il

5P 111

1.44 dBm
0.00000000 s
4.17 dB

3.090007TTS|

1 3
TRG -0.300 dBm

o-dp

-10 dem

-20 dem

-30 dBm

-40 dBm

-50 dBm

(BN

-60 dem

-70 dem

CF 2.402 GHz

1001 pts

Marker
Type | Ref | Trc |

X-value

| Y-value

| Function

Function Result |

M1 1
D1 ™M1 1
Dz M1 1

a.
3.09
3.76

0s
ms
ms

1.44 dBm
4.17 dB
4.01 de

¢ !

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG
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Bluetooth LE 2Mbps

Spectrum | ué‘

Ref Level 22.22 dBm Offset 12.22 dB @ RBW 1 MHz

Jo Att 20 dB @ SWT 10 ms @ VYBW 1 MHz
SGL Count 1/1 TRG:VID
@ 1Pk Clrw
M1[1] 5.04 dBm
-1.88000 ms|
rl.%?Bm D1[1] 0.01 dB
1 l M 1 M = r an 7 1 = 1190.A6 ps
TRG -0.580 dBm
10| dem
DE
20| dBrrf
30/ dem)|

40 dBm|
e L I,

-60 dBm
-70 dBm
CF 2.404 GHz 1001 pts 1.0 ms/
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 -1.88 ms 5.04 dBm
D1| M1 1 190.0 ps 0.01 dB
D2 M1 1 620.0 ps -22.57 db
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